
 

 

ECOTOXICOLOGICAL INVESTIGATIONS IN EFFLUENT-DOMINATED  

STREAM MESOCOSMS 

Bryan W. Brooks, B.S., M.S. 

 

Dissertation Prepared for the Degree of  

DOCTOR OF PHILOSOPHY 

 

UNIVERSITY OF NORTH TEXAS 

December 2002 

 

 

 

     APPROVED: 

     Thomas W. La Point, Major Professor 

     Kenneth L. Dickson, Committee Member 

     Michael Hooper, Committee Member 

     James H. Kennedy, Committee Member 

     William T. Waller, Committee Member 

     Earl Zimmerman, Chair, the Department of Biology 

     C. Neal Tate,  Dean, the Robert B. Toulouse School 

of Graduate Studies 



Brooks, Bryan W., Ecotoxicological investigations in effluent-dominated stream 

mesocosms.  Doctor of Philosophy (Environmental Science), December 2002.  148pp., 8 
[...]
63. Larsson A. 1975. Some biochemical effects of cadmium on fish.  In Sublethal  

Effects of Toxic Chemicals on Aquatic Animals, Koeman JH, Strik JJTWA  

(eds.).  Elsevier Press, Amsterdam. 

64. Bone Q, Marshall NB, Blaxter JHS.  1995.  Biology of fishes.  Blackie Academic  

and Professional, Chapman and Hall, London. 

65. Rang HP, Dale MM, Ritter JM, Gardner P.  1995.  Pharmacology.  Churchill  

Livingstone, New York. 

 

 

 

 

 

 



 

 

 

96

CHAPTER 4 

 

ESTROGENICITY IDENTIFICATION EVALUTATION OF A MUNICIPAL EFFLUENT 

USING IN VITRO AND IN VIVO BIOASSAYS PROCEDURES 

 

Abstract 

 Hemming et al. (2001), Allen et al. (2001), Brooks (Chapter 3) and Huggett et al. 

(2002) identified that the City of Denton, TX effluent periodically induces vitellogenesis in 

male fish.  Two universities, The University of North Texas and Texas Woman’s University, 

compose approximately 40% of the City of Denton, TX, population when enrollment 

increases during fall and spring semesters.  Although numerous compounds are reported to 

cause estrogenicity in effluents, periodic estrogenicity may be influenced by changes in city 

population characteristics when university semesters conclude.  To test the hypothesis that 

City of Denton effluent estrogenicity results from demographic changes, an estrogen 

identification procedure using solid phase extraction and fractionation, and an in vitro 

recombinant yeast screen (YES) and an in vivo Japanese medaka (Orzyias latipes) 

vitellogenin bioassay was performed on effluent samples collected prior to and following 

university semester break in May 2001.  Effluent was identified as estrogenic by the YES 

assay in methanol fractions, the fraction that contained polar steroids, from samples collected 

during university semester sessions.  Vitellogenin induction was also observed in male 

Japanese medaka exposed to methanol fractions.  However, methylene chloride fractions also 

induced vitellogenesis in male fish.  These findings indicate that steroids and surfactants, as 

well as other unidentified estrogens, may contribute to estrogenicity of the City of Denton, 



 

 

 

97

TX effluent.  Further, in vivo assays should be used concurrent with in vitro YES activity 

when effluents are screened for estrogenicity. 

Keywords- municipal effluent, TIE, YES assay, vitellogenin, Orzyias latipes 

 

 

Introduction 

 Complex mixtures of chemicals known to modulate fish endocrine function have 

been identified in municipal effluents [1].  Perhaps the most potent of effluent estrogen 

contaminants is ethinylestradiol (EE2), a synthetic estrogen pharmaceutical [1].  A major 

formulation in birth control pills, EE2 is prescribed to over ten million women annually 

in the United States [2].  In addition, hormone replacement therapies consisting of 

conjugated equine estrogens may represent significant loadings to the environment.  

Andrews and Briggs [3] estimated that 5 to 13 million post-menopausal women are 

prescribed hormone replacement drugs.  Conjugated equine estrogens (estrone, and 17α- 

and 17β-estradiol) are primarily the active estrogenic components of hormone 

replacement therapeutics [4].  Whereas these endogenous compounds are less potent than 

EE2, they are likely to be present in effluents at higher levels [5].   

 Approximately 80% of 17β-estradiol (E2) is excreted in the urine and 7% in feces, 

demonstrating a large degree of enterohepatic circulation in which the conjugated 

metabolites are hydrolyzed by gut microflora and resulting E2 is readily reabsorbed [6].  In 

contrast, 60% of ethinylestradiol is eliminated in the feces with up to 16% existing as 

unchanged parent compound [7].  Glucuronide and sulfate conjugates constitute the 

remaining 40% in urine [8].  Previous biotransformation studies indicate that synthetic and 



 

 

 

98

naturally derived estrogens are primarily excreted in the urine and/or feces as a sulfate or 

glucuronide conjugate [9].  These conjugates are readily hydrolyzed in the gut to release the 

parent compound, suggesting that similar metabolic events, involving microbial activity, may 

occur in sewage treatment facilities.  In United Kingdom effluents, synthetic and naturally 

derived estrogens were detected as unconjugated, biologically active compounds [10]. 

 Both endogenous and synthetic estrogens are known to induce vitellogenesis in 

male fish following binding to and activation of nuclear estrogen receptors [1].  

Consequently, in vivo male vitellogenin induction is widely used to study contaminant 

estrogenicity under laboratory and field conditions.  In vitro assays, including the yeast 

estrogen screen assay (YES), are also used to evaluate compounds for estrogen activity 

[11-15] and monitor estrogenic activity of effluents and surface waters [10, 16-18].  In 

this assay, the human estrogen receptor (ER) and estrogen response elements (ERE) are 

integrated into the genome of a yeast, Saccharomyces cerevisae.  When estrogenic 

compounds activate the estrogen recepto�+	��������,����	�%	�	 -galactosidase reporter gene 

is activated, ultimately leading to a quantifiable colorimetric change [19].  Desbrow et al. 

[19] suggested that one benefit of the YES assay was its response to biologically active 

compounds.  Other advantages of using in vitro assays like YES or MCF-7, a human 

breast cancer cell screen [20, 21], to screen for estrogenicity have included shorter assay 

time and lower expense than in vivo VTG fish assays. 

 Previous studies have used a toxicity identification procedure to explore 

municipal effluent estrogenicity.  For example, using the YES assay and chemical 

analyses, Desbrow et al. [19] identified ethinylestradiol, estrone and estradiol as causative 

estrogenic compounds in a United Kingdom municipal effluent.  Other studies evaluated 



 

 

 

99

the relationship between in vitro YES activity and in vivo male fish VTG induction.  

Fawell et al. [18] observed similar sensitivity between YES activity and in situ male 

rainbow trout VTG following exposure to several municipal effluent study sites.  In 

laboratory studies, Metcalfe et al. [16] also observed comparable sensitivity between in 

vitro YES assay and in vivo Japanese medaka VTG assay responses to natural and 

synthetic estrogens. 

 Because many estrogenic compounds that induce male vitellogenesis have been 

identified in municipal effluents, it has been difficult to identify causative estrogenic 

compound(s).  For example, in vivo data from the City of Denton, TX indicated that 

during March and December 2000 municipal effluent exposure induced VTG in male 

fathead minnows [22, 23].  Analytical measures indicated that steroids were present in 

City of Denton, TX effluent during March and December 2000, but not in June studies 

[22, 23].  In June and August 2000, this effluent was not estrogenic to male fathead 

minnows [24, Chapter 3].  However, xenoestrogens including nonylphenols, bisphenol A, 

phthalates, and atrazine were detected at low ug/L levels during both March and June 

2000 study periods [24].   

 Although effluent estrogenicity may be related to City of Denton, TX population 

demographic changes with enrollment in two universities (Chapter 3), causative 

estrogenic contaminants have not been identified.  Therefore, the purpose of this study 

was to identify causative compound(s) potentially responsible for City of Denton, TX 

effluent estrogenicity.  An identification procedure was chosen that included solid phase 

extraction, effluent fractionation with solvents of different polarities, and subsequent 

evaluation of solvent fractions for estrogenic activity using an in vitro YES assay and a 



 

 

 

100

confirmatory in vivo adult male Japanese medaka VTG assay.  The primary objectives of 

this study were: 1. identify causative estrogenic compounds using a modified 

identification approach from Desbrow et al. [19]; 2. utilize in vivo VTG responses to 

confirm in vitro estrogenicity ; 3. determine if population demographic changes 

corresponded with effluent estrogenicity; and 4. provide information on effluent 

estrogenicity to guide experimental design of a 90-day study on the effects of cadmium 

and municipal effluents on fish endocrine function (Chapter 3). 

 

 

Materials and Methods 

Study Site: Pecan Creek Water Reclamation Plant 

 Final treated effluent was sampled from the City of Denton Pecan Creek Water 

Reclamation Plant (PCWRP) on 02 May 2001, sample date 1, and 16 May 2001, sample 

date 2.  PCWRP is a conventional activated sludge wastewater treatment plant that 

operated at a capacity of 15 million gallons per day (MGD) with an average outflow of 

approximately 12.5 MGD during this study.  PCWRP received wastewater from 

approximately 80,000 residential customers and 150 industries in 2001 (D. Hunter, City 

of Denton, pers. comm.).  Bar screens, vortex grit removal, primary clarification, 

extended aeration, secondary/final clarification comprised the major PCWRP treatment 

process sequence.  Sludge thickening was accomplished by gravity settling of waste 

activated sludge, followed by dissolved air floatation.  Final effluent received 

chlorination for disinfection and was subsequently dechlorinated with sulfur dioxide prior 



 

 

 

101

to discharge.  Residence time of PCWRP was estimated at eight hours for both study 

dates (K. Thuesen, City of Denton, pers. comm.); therefore, a sampling time of 1500 was 

chosen to approximately evaluate PCWRP treatment of early morning sewage inflow.  

Pecan Creek, the receiving system for PCWRP, is perennially dominated by municipal 

effluent.  Approximately 5500 m downstream from effluent discharge, Pecan Creek flows 

into Lake Lewisville, an impoundment that supplies water to several municipalities 

including Dallas, Lewisville and Denton, TX. 

 

Effluent Sampling Procedure 

 Effluent samples were collected from PCWRP at 1500 on two sample dates.  

Sample day 1, 02 May 2001, was selected as a weekday sampling time during the final 

week of spring university session.  Sample day 2, 16 May 2001, was selected as a 

weekday sample during the week following spring 2001 university session break.  

Effluent water chemistry, including pH, temperature (oC), specific conductance (µS/cm), 

dissolved oxygen (mg/L), total dissolved solids (mg/L) and turbidity (NTU), was 

measured using a Hydrolab multiprobe datasonde.  Effluent grab samples were collected 

with 20 L cubitainers and transported to the laboratory on ice.  Potentiometric alkalinity 

(mg CaCO3/L) and colorimetric hardness (mg CaCO3/L) titrations of effluent subsamples 

followed standard methods [25].  Less than 24 hours after collection, 1 L effluent sub-

samples were prefiltered with 0.7 um Millipore glass fiber filters.  Pre-filtered effluent 

samples were extracted with Empore  SDB-XC solid phase extraction disks that were 

sequentially conditioned with ACS grade acetone, ACS grade methanol and Milli-Q 

water [26].  Extraction disks were stored at -80°C prior to analysis. 



 

 

 

102

 

YES Assay 

 Effluents were initially screened for estrogenic activity using the YES assay [12, 

19].  To examine the relationship between in vitro and in vivo responses and to confirm in 

vitro activity, estrogenic effluent samples screened by the YES assay were further 

evaluated for VTG induction with adult male Japanese medaka (Figure 1).  Empore  

SDB-XC extraction disks were sequentially eluted with three solvents of decreasing 

polarity: methanol, methylene chloride and hexane.  Such a solvent elution scheme was 

previously observed to selectively fractionate a complex mixture of estrogenic 

compounds based on relative polarity of analytes originally extracted from samples to 

extraction disks [27].  30 mL solvent fractions were reduced to dryness a nitrogen stream 

���	��������� ���	��	-��	 �	��������		"	�	���
��	����	
��	���� �����	
���	������	

estrogen response element (ERE, a negative control) or estrogen response element and 

estrogen receptor (ERE+ER) cells.  Cells were incubated overnight at 30°C and then 

diluted to an optical density (OD) of 0.057, determined at 630 nm with a Tecan UV/Vis 

micro,����	�������		.���	�������	%�������	����	 ��	
��	��� �����	
���	*��	 �	�%	

ERE+ER cells, ERE cells or ethanol.  Following a 24hr incubation at 30°/+	��� �	�%	

����	����	� �,������	���	0�� �	�%	����������	� �������	�123)�	
��	�����	��	�	�4	

well microplate.  Following microtiter plate incubation at 30°C during color 

development, OD was determined at 405nm.  17β-estradiol was used for standard curve 

generation.  OD values were corrected for ethanol controls, turbidity and ERE 

interactions according to Payne et al. (2000) where: OD = ERE+ER (Test540nm - (Test 

630nm - Con630nm) - Con540nm) - ERE ( Test540nm - (Test 630nm - Con630nm)- Con540nm).   



  

 10
3

Fi
gu

re
 1

: G
en

er
al

iz
ed

 s
ch

em
at

ic
 d

es
cr

ib
in

g 
ef

fl
ue

nt
 to

xi
ci

ty
 id

en
tif

ic
at

io
n 

ev
al

ua
tio

n.
  P

ro
ce

du
re

s 
in

cl
ud

ed
 e

ff
lu

en
t e

xt
ra

ct
io

n,
 

el
ut

io
n 

of
 d

is
k 

w
ith

 s
ol

ve
nt

s 
of

 d
if

fe
re

nt
 p

ol
ar

it
y,

 e
va

lu
at

io
n 

of
 s

ol
ve

nt
 f

ra
ct

io
n 

es
tr

og
en

ic
it

y 
w

ith
 in

 v
it

ro
 y

ea
st

 e
st

ro
ge

n 
sc

re
en

 

an
d 

in
 v

iv
o 

Ja
pa

ne
se

 m
ed

ak
a 

vi
te

llo
ge

ni
n 

(V
T

G
) 

as
sa

ys
 a

nd
 a

na
ly

si
s 

of
 e

ff
lu

en
t s

te
ro

id
s.

  

             

P
re

-F
il

te
re

d 
E

ff
lu

en
t 

S
am

pl
e 

E
lu

te
 w

/S
ol

ve
nt

s

M
et

ha
no

l  
  M

et
hy

le
ne

   
H

ex
an

e 
   

   
   

   
   

   
   

C
hl

or
id

e 

 M
et

ha
no

l  
 M

et
hy

le
ne

   
H

ex
an

e
   

   
   

   
   

   
   

C
hl

or
id

e 

Y
E

S 
A

ss
ay

 
E

ff
lu

en
t E

lu
en

t F
ra

ct
io

ns
 

G
C

/M
S

So
lv

en
t P

ol
ar

it
y 

E
m

po
re

™
 S

ol
id

 P
ha

se
 E

xt
ra

ct
io

n 
D

is
k

M
ed

ak
a 

V
T

G



 

 

 

104

Japanese Medaka (Orzyias latipes) Vitellogenesis 

 Adult male Japanese medaka were exposed to methanol, methylene chloride and 

hexane eluents for a 7d static renewal study.  Medaka were cultured and tested in 

Balanced Saline Solution (BSS) [28].  Standard water chemistry of exposure media was 

evaluated according to standard methods and included pH, temperature, dissolved 

oxygen, alkalinity, hardness and salinity [25].  Preparation of methanol, methylene 

chloride and hexane eluent fractions from solid phase extraction disks followed YES 

assay procedures.  Two adult male Japanese medaka were randomly placed in three 

replicate 800mL exposure chambers per treatment.  40uL aliquots of reconstituted 

ethanol eluents from sample day 1 were added to exposure chambers prior to daily 

renewals.  On day 7, fish were anaesthetized with MS-222.  After the isthmus was 

incised, blood was collected with a heparinized hematocrit tube.  Blood samples from the 

two fish in each exposure chamber were pooled.  Plasma was isolated following 

centrifugation at 6,000 x g for 10 minutes and stored at –80oC prior to VTG analysis. 

 Plasma VTG levels were determined following previously reported methods [29-

32].  Protein content of plasma was measured using bovine albumin standards (Sigma 

Chemical) and a Bio-Rad Protein Assay protein dye with a Tecan UV/Vis microplate 

reader [29-32].  VTG was determined by SDS-Page and Western blotting with a mouse 

monoclonal antibody developed by Heppell et al. [33] against striped bass (Cayman 

Chemical Co.).  After the nitrocellulose image of each gel was developed, gels were 

scanned and subsequently analyzed using Scion Image software.  VTG bands (170 kDa 

and 130 kDa) were quantified as percent integrated optical density (IOD) relative to 



 

 

 

105

positive controls.  Positive control livers used for this study were collected from Japanese 